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Lithium Battery UN38.3 Test Report
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Product Name
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Polymer Li-ion Battery
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Model
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5271165 8500mAh

Manufacturer |
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Shenzhen Sai JiaoYang Energy & Science Technology Co. Ltd
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Hhhit

Bldg #2, Jingneng Technelogical and Environmental Industrial Zone,Baolong

2nd.Rd,Long'gang District,Shenzhen,518116.China.
FIN R X ERETEE B X E R 3 S T2 ST /%
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T/

Shenzhen Sai JiaoYang Energy & Science Technology Co. Ltd
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2nd.Rd,Long'gang District,Shenzhen 518116.China.
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Lithium Battery UN38.3 Test Report

UNITED NATIONS “Recommendations on the Transport of Dangerous Goods, Manual of Tests and
Criteria” (ST/SG/AC.10/11/Rev.7 Section 38.3)

BRER CeTRERMERrIENS RBNSETM F-t2THE 3837,

I, Test ltem i85 H

T.1. [ Altitude simulation =L T.5 XExternal short circuit #-#F455
T.2. ®Thermal test g F iR T.6. [Olmpact #E&/ K Crush /%
T.3. [®Vibration #R3] T.7. K Overcharge {7

T.4. EShock i T.8. [XForced discharge #&$ M

IV. Test Method and Requirement iR 77140 2 R

Tests T.1 to T.5 shall be conducted in sequence on the same cell or battery. Tests T.6 and T.8 shall be
conducted using not otherwise tested cells. Test T.7 may be conducted using undamaged batteries
previously used intests T.1to T.5 for purposes of testing on cycled batteries.

FAR R s B b BRIk 47 il5e T.1 = T.5. 42 T.6 2 T.8 AR At il eaits, w4 17
AR AR SERE T1 2 T5 46 AR R it t 7, DMER]al5s & 7 e a iy it

Single cell batteries of B1#~B5#, B11#~B14# are full charged after one cycle;

Single cell batteries of B6#~B10#, B15#~B18# are full charged after twenty-five cycles;
Rechargeable cells of C1#~C5h# are 50% charged after one cycle;

Rechargeable cells of C68~C10# are 50% charged after twenty-five cycles;
Rechargeable cells of C118#~C20# are full discharged after one cycle;

Rechargeable cells of C21#~C30# are full discharged after twenty-five cycles;

Test environment condition: ambient temperature: 15-25C, ambient humidity: 40-70%
B UL B1#~B5#, BI1#~B14#Ay 1 IRIER R &

B R FLI BEH~B10#, B15#~B18#A4 25 YR IE i HLIR A

F] 7o B B C1E~CB#A 1 IR ET G 50% 7t RS

BJ 76 AL DS CBH~C108 7 25 IRTGH /S 50% 78 PR

A 75 L A C11#~C2084 1 IRTEH 78 2 T AR

] 70 B EELTS C21#~C30#75 25 IR G Hh 5 4 U EERTS

IR MR, 15-25°C, HIEE/H: 40-70%

In order to quantify the mass loss, the following procedure is provided:
Mass loss (%) = (M1-M2)/M1 % 100
FEMENENE, THUTARHE:
[ B (%)=(M1-M2)/M1x100

Where M1 is the mass before the test and M2 is the mass after the test. VWWhen mass loss does not
exceed the values in Table below, it shall be considered as "no mass loss'".

AP M1 EAREIREE, M2 ERBEHAE. MREEREAEY FEMANEE, MU TRE
K",
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Lithium Battery UN38.3 Test Report
Mass M of cell or battery Mass loss limit

FE LBt A A FEREARE
M<1g 0.5%

1g=M=75g 0.2%

M=>75g 0.1%

Leakage means the visible escape of electrolyte or other material from a cell or battery or the loss of
material (except battery casing, handling devices or labels) from a cell or battery such that the loss of mass
exceeds the values in Table above.

2R R IETT AE 2R RV KA FUA RSB B iR L, BRI B R R I iRk CAEAE
EfAhE. R E. BiiFE) , RERRERT L RAIIRHIE.

Intest T.1 to T.4, cells and batteries meet this requirement if there is no leakage, no venting, no
disassembly, no rupture and no fire and if the open circuit voltage of each test cell or battery after testing is

not less than 90% of its voltage immediately prior to this procedure. The requirement relating to voltage is
not applicable to test cells and batteries at fully discharged states.

EMNRT.A 2 T.4 1, S I L TR M. k. TEARLR A, HEE RS
RSB P T B AR F R A TR A 795 16 3T I B 90%.

T.1. Altitude simulation =1

Test method i 7

Test cells and batteries are stored at a pressure of 11.6 kPa or less for at least six hours at ambient
temperature (205C).

L6 EE A A Bt g A BRI S T R T 11.6 kPa FIFREEIE (2045 °C) F A7 HUE > 6 /NS .
Requirement 23k

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its
voltage immediately prior to this procedure.

BRI AR R M. TR, TCRESRITEAE A, 3 LR a7 B ) TR e
BN 2T T — R i P P ) 90%.

T.2. Thermal test J& X%

Test method &85k

Test cells and batteries are to be stored for at least six hours at a test temperature equal to 7242°C,
followed by storage for at least six hours at a test temperature equal to -40+2°C. The maximum time interval
between test temperature extremes is 30 minutes. This procedure is to be repeated until 10 total cycles are
complete, after which all test cells and batteries are to be stored for 24 hours at ambient temperature (20+
5%). For large cells and batteries the duration of exposure to the test temperature extremes should be at
least 12 hours.

R P AN Bt I B AT R IR R S T 7202 C ISR R AR 6 /N, B AR IE T 5 T-40£2°C
FIZEF T AACED 6 /NS PRI R 2 B R B RET R [AIfR 75 80 23#f . ILREFF ERAT, HL5epk 10
KTEH, BEEAE RIS RSN IR R (2045°C) P 24 /hif . X7 T REI S, & Tk
REG IR L RS [ 2/ WD 12 /N
Requirement £k

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its
voltage immediately prior to this procedure.

LM AC B R O R ORI, I AR B i 7R I T B
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Lithium Battery UN38.3 Test Report

T.3. Vibration &3]

Test method it 77i%k

Cells and batteries are firmly secured to the platform of the vibration machine without distorting the
cells in such a manner as to faithfully transmit the vibration. The vibration shall be a sinusoidal waveform
with a logarithmic sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes. This cycle
shall be repeated 12 times for a total of 3 hours for each of three mutually perpendicular mounting positions
of the cell. One of the directions of vibration must be perpendicular to the terminal face.

BB EF TR 6 G0, BAMIEMEAER:, JFaeEehnT e e Rk, IRSIRE ETZETE,
T EEFIIRFRAL 7 Hz 1200 Hz 2Z08), FBEZE 7 Hz, HEN15 248, E—RETBN = G0 EE S
BRI M ERIAT 12 1R, RILNE 3 i o F A —MRENTT A 5 i E E.

The logarithmic frequency sweep shall differ for cells and batteries with a gross mass of not more than
12 kg (cells and small batteries), and for batteries with a gross mass of more than 12 kg (large batteries).

1B BRI, RS EAHT 12 TRE (BSARTER) , X EEET 12 77
B CRBEH) HERAE.

For cells and small batteries : from 7 Hz a peak acceleration of 1 gnis maintained until 18 Hz is
reached. The amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased
until a peak acceleration of 8 gn occurs (approximately 50 Hz). A peak acceleration of 8 gn is then
maintained until the frequency is increased to 200 Hz.

AN AL A7 Hz TG, {R4% 1 gn RIBRCKINERE, EPPREIAS] 18 Hz. BERKIRERRE
0.8mm (&AL 1.6mm) . FRIIFR EBEEINERES 8 gn RFELN 50Hz2) o BUEENERZRAFZ
8 gn E 2SREI N2 200 Hz.

For large batteries : from 7 Hz a peak acceleration of 1 gn is maintained until 18 Hz is reached. The
amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until a peak
acceleration of 2 gn occurs (approximately 25 Hz). A peak acceleration of 2 gn is then maintained until the
frequency is increased to 200 Hz.

SRR N7 Hz TREh, {REF 1 gn IR OAIERE, ZAREIAR] 18 Hz. AFEARE{RAF7E 0.8mm

CRfEE 1.6mm) , RIS BB EIEER S 2 gn GRFELN 25Hz)  BEEEMERREET 2gn B
FIHHF G N | 200 Hz.
Requirement #k

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its
voltage immediately prior to this procedure.

G A AR TS TR . THEMTE X, F 8N E s Ehm TS 5 RS
AT EAEATIE— R IR A LB 17 90%.

T.4. Shock M7

Test method M5k

Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will
support all mounting surfaces of each test battery.

I A A AR R E R R R b, RN EEE IR EE T,

Each cell shall be subjected to a half-sine shock of peak acceleration of 150 gn and pulse duration of 6
milliseconds. Alternatively, large cells may be subjects to a half-sine shock of peak acceleration of 50 gn
and pulse duration of 11 milliseconds.

A BN ZE SLVEAE NI 150 gn MUK PSR 1] 6 ms FYE B3Ry . A, RN
I fE 50 gn MK RFET E] 11 ms BIE ESRE .

Each battery shall be subjected to a half-sine shock of peak acceleration depending on the mass of the
battery. The pulse duration shall be 6 milliseconds for small batteries and 11 milliseconds for large batteries.
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Lithium Battery UN38.3 Test Report
The formulas below are provided to calculate the appropriate minimum peak accelerations.

B LE S 2 R L P, VBN R R TR E I E R R . DA B AT 2R ) 5 6
ms, KRR FAERT AR 11ms. T HEAFEZRITE GE R &/ MEE IR,

Battery Minimum peak acceleration Pulse duration

150 g, or result of formula

/(100850

Acceleration(g )= |
£y | + | )
\. mass ™ 0 ms

Small batteries

whichever 1s smaller

50 g, or result of formula

, . I 30000
Acceleration(g,) |

Large batteries \\mass * ) 11 ms

whichever is smaller

* Mass 1s expressed in kilograms
/MR i T R 7]

150 gn B it 5H4EE R T B AIME 6ms
100850

IR (gn) = (
mass

50 gn B E A IR BRI IHE

30000
iR (gn) = J(

mass

Each cell or battery shall be subjected to three shocks in the positive direction and to three shocks in

the negative direction in each of three mutually perpendicular mounting positions of the cell or battery for a
total of 18 shocks.

A~ B BN TE =B AR 3 B AR B I R S IR T AR =kt i, BREERGTRERE =
b, BILEF 18 ik

Requirement ZZ3k

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its
voltage immediately prior to this procedure.

BB AR Sl oW TR K, I A EIR B AR it A R 5 R T RS R
JE AN F E A BT IX — R IR AT B 9 90%.

T.5. External short circuit #3505

Test method &85k

The cell or battery to be tested shall be heated for a period of time necessary to reach a homogeneous
stabilized temperature of 57+4°C, measured on the external case. This period of time depends on the size
and design of the cell or battery and should be assessed and documented. If this assessment is not feasible,
the exposure time shall be at least 6 hours for small cells and small batteries, and 12 hours for large cells

and large batteries. Then the cell or battery at 57+ 4°C shall be subjected to one short circuit condition with
a total external resistance of less than 0.1 ohm.

TS FEC B FE TR BN — ERRSE], DAERANEIR R SRR A B 5724°C. IN#RAT (8] 94K 28 2 B EL 0
g EEth ] R ST AN T SR E T, X NIRRT B B EVHG DT, R A IS (B A TEE g, T/
ARt TR BT IR A E 2 D 6 ANNE, W TFRE SRR/ E 12 /. SRS
7E 57+4°C T &5 B4R DT 0 1QRIFE RS-

This short circuit condition is continued for at least one hour after the cell or battery external case
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Lithium Battery UN38.3 Test Report
temperature has returned to 57+4°C, or in the case of the large batteries, has decreased by half of the
maximum temperature increase observed during the test and remains below that value.

# BRI B e AN B B i AR SR TR (8] 2] 57 +4°C 5 /0 RREE 1 /NEE, SRR ORI, S oRIRE R E TR
MR P BRI AR IR — LT

The short circuit and cooling down phases shall be conducted at least at ambient temperature.

#E BN AN v ENT B 2 D NOZ IR T AT .
Requirement ZZ3k

Cells and batteries meet this requirement if their external temperature does not exceed 170°C and
there is no disassembly, no rupture and no fire during the test and within six hours after test.

FE IR SR TR T AT 170°C, FEARG TR RRRE 6 /MY TR K. THE, TEA.
T.6. Impact / Crush J& di/H5f/E

Test procedure — Impact (applicable to cylindrical cells not less than 18.0 mm in diameter)
M E - #lf CEATERATET 18.0 KL EREERED)

The test sample cell or component cell is to be placed on a flat smooth surface. A 15.8 mm + 0.1mm
diameter, at least 6 cm long, or the longest dimension of the cell, whichever is greater, Type 316 stainless
steel bar is to be placed across the centre of the sample. A 9.1 kg £ 0.1 kg mass is to be dropped from a
height of 61 + 2.5 cm at the intersection of the bar and sample in a controlled manner using a near
frictionless, vertical sliding track or channel with minimal drag on the falling mass. The vertical track or
channel used to guide the falling mass shall be oriented 90 degrees from the horizontal supporting surface.

AR EEG B O MR RUE P B R b, — 4R 316 AU A BEA0RR 1 AU i L, SR EAE 15.8 ZK40.1
22X, KEED 6 B, slESRRmMRE, MTHEZKRE. B H#91 T01 TIRRIMEMRM 6125 &
KRR B R A2 AL, A — N TLF T R *s 4 B R/ i E BB ETE LA s
#l. BEVEREEHT I REFIGERFCERIE 90 FET.

The test sample is to be impacted with its longitudinal axis parallel to the flat surface and perpendicular
to the longitudinal axis of the 15.8 mm £ 0.1mm diameter curved surface lying across the centre of the test
sample. Each sample is to be subjected to only a single impact.

FEEHEAE, WA 5FERE-HT I SEERETOR E42 15,8401 BR TR MMEE.
H— R A% — ik,

Test procedure — Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells less than
18.0 mm in diameter)

ML= HiE CER TR, 8RN, Eh/AnmsmEREaSER 0T 18.0 2X)

A cell or component cell is to be crushed between two flat surfaces. The crushing is to be gradual with a
speed of approximately 1.5 cm/s at the first point of contact. The crushing is to be continued until the first of
the three options below is reached.

B B B L B P 2 BB R, BRI EEIN A, E8 A EREE R85
cmis. FrikiFaLidtsr, BB T =FERZ —

) The applied force reaches 13 kN + 0.78 kN,
b) The voltage of the cell drops by at least 100 mV,
¢) The cell is deformed by 50% or more of its original thickness.
a)fE IR /1A S 13 kN £0.78 kN:;
b) AT & FFEE L 100mV;
o) B AL FZARTA B R 45 15 Y BO% B E 4.

Once the maximum pressure has been obtained, the voltage drops by 100 mV or more, or the cell is
deformed by at least 50% of its original thickness, the pressure shall be released.

—HERERAE S . BE TR 100mY sl E %, sURGIEREE DA ERER 50%, BIRTRRRRE /7.

A prismatic or pouch cell shall be crushed by applying the force to the widest side. A button/cein cell
shall be crushed by applying the force on its flat surfaces. For cylindrical cells, the crush force shall be

(@
(
(
(
(
(
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Lithium Battery UN38.3 Test Report
applied perpendicular to the longitudinal axis.

PetE Mo A R M R R T e LA 10 P R A W M PR R TG B o [P I PRS0
E T R

Each test cell or component cell is to be subjected to one crush only. The test sample shall be

observed for a further 6 h. The test shall be conducted using test cells or component cells that have not
previously been subjected to other tests.

AN B FLE BRI éﬂﬁﬁ Ul — R E . SIS 6 /. BRI AV A 2 Al Aot 2 i wlis
B B B R A P AT

Requirement ZL3k

Cell and component cells meet this requirement if their external temperature does not exceed 170
and there is no disassembly and no fire during the test and within six hours after test.

R AR IR E AT 170°C, FHARRIREYEREE 6 N ATRIE, TEX.

T.7. Overcharge it 7t Hi

Test method it Ak

The charge current shall be twice the manufacturer's recommended maximum continuocus charge
current. The minimum voltage of the test shall be as follows:

T8 EE BRI S PR TR F RO R e IR I . R R/ DR T
(a) Whenthe manufacturer's recommended charge voltage is not more than 18V, the minimum

voltage of the test shall be the lesser of two times the maximum charge voltage of the battery or
22V.

(b) When the manufacturer's recommended charge voltage is more than 18V, the minimum voltage of
the test shall be 1.2 times the maximum charge voltage.
(a) HIEFEEREIREEEART 18 RET, w38 &R/ 5 B A2 Bt & R 7 B B P B L 22 (R
& BN
(b) HliEpHEERERERT 18 RE, RInrIR/ i E R it B oA R A B R 1.2 1.
Tests are to be conducted at ambient temperature. The duration of the test shall be 24 hours.
W R TEFERE T AT . AT IR EIET (B R A 24 /i
Requirement 23k

Rechargeable batteries meet this requirement if there is no disassembly and no fire during the test and
within seven days after the test.

Fo RN ARG ARG 5 7 R TR, Tk

T.8. Forced discharge 3 H.

Test method &85k

Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V D.C.
power supply at an initial current equal to the maximum discharge current specified by the manufacturer.

BAESERERE T 5 12V E it B IR 2 BR7E R 40 5 i <5 T 1 17 45 18 B S oA FRL AL B 2R R T ol
i GE
The specified discharge current is to be obtained by connecting a resistive load of the appropriate size

and rating in series with the test cell. Each cell is forced discharged for a time interval (in hours) equal to its
rated capacity divided by the initial test current (in ampere).

B B 5 N1 2 A B e B A R B LA 0 R B B T B R R () (R S )
LT EAAHIEUE S8 G DR R G T (B A)
Requirement #k

Primary or rechargeable cells meet this requirement if there is no disassembly and no fire during the
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Lithium Battery UN38.3 Test Report
test and within seven days after the test.

JR B B LS BT R BT AR 5 7 R TR, A K.

V. Test Procedure iR i fE

Marking
FRIRFE

3

Pretreatment
SO

A A A h
Samples of ff i Samples of Ff & Samples of Ffih Samples of Ffih
B1#~B10# C1#~C10# B11#~B18# C11#~C30#

A J

Altitude simulation

Rt <)

'

Thermal test
iR e

3 \ 2 hJ Y

Vibration Impact / Crush Overcharge Forced discharge

IRz EH/HE PRI 5 il i

v
Shock

ik

A4

External short circuit

SNERAEBE

Finished test
SE R
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T.1. Altitude simulation = EE#5411

Lithium Battery UN38.3 Test Report

The state
of cells

Pre-test iR Z8 71

After test R 5

Mass | Voltage
& L
(@) V)

Mass | Voltage
& L
(@) V)

Mass
loss

FER%
(%)

Voltage after
test/Voltage
pre-test

30 o BT/
5 Rl LI (%)

Status
R

Full
charged
after one

cycle

LRV ENE
RS

143.426 | 4177

143.425 | 4.177

0.001

100.000

Pass &%

B2#

143.453 | 4177

143.453 | 4.176

0.000

99.976

Pass &%

B3#

143.485 | 4.178

143.483 | 4.176

0.001

99.952

Pass &%

B4#

143.468 | 4.175

143.467 | 4.174

0.001

99.976

Pass &%

BS#

143.496 | 4.176

143.495 | 4.175

0.001

99.976

Pass &%

Full
charged
after
twenty-five
cycles
25 IR
R

B&#

143.912 | 4175

143.510 | 4.174

0.001

99.976

Pass &%

B7#

143.457 | 4177

143.456 | 4.175

0.001

99.952

Pass &%

Bo#

143.505 | 4.175

143.503 | 4.175

0.001

100.000

Pass &%

BO#

143.481 4177

143.479 | 4.176

0.001

99.976

Pass &%

B10#

143.494 | 4.178

143.493 | 4.177

0.001

99.976

Pass &%

Notes EF%: Atmospheric pressure x5 E58:1.013 X10%Pa, Ambient temperature FIFiEHE: 23.67C

After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.

MG, HibRBHR. RS REE. RERAREK.

T.2. Thermal test jB 5%

The state
of cells

Pre-test #4371

After test X525

Mass | Voltage
mE H,
(@) V)

Mass | Voltage
mE L
(@ V)

Mass
loss

FERK
(%)

Voltage after
test/Voltage
pre-test

A3 )5 B/
56 il FEL T (%)

Status
HR

Full
charged
after one

cycle

1 k15 E
R

143.425 | 4177

143.390 | 4130

0.024

98.875

Pass &%

B2#

143.453 | 4176

143.416 | 4129

0.026

98.875

Pass &%

B3#

143.483 | 4176

143.444 | 4130

0.027

98.898

Pass &%

B4#

143.467 | 4174

143.431 4128

0.025

98.898

Pass &%

Bo#

143.495 | 4175

143.455 | 4130

0.028

98.922

Pass &%

Full
charged
after
twenty-five
cycles
25 (RIBE
R

Be#

143.510 | 4174

143.472 | 4128

0.026

98.898

Pass &%

B7#

143.456 | 4175

143.421 4130

0.024

98.922

Pass &%

B&#

143.503 | 4175

143.463 | 4129

0.028

98.898

Pass &%

BO#

143.479 | 4176

143.439 | 4129

0.028

98.875

Pass &%

B10#

143.493 | 4177

143.454 | 4131

0.027

98.899

Pass &%

Notes J£#: Atmospheric pressure RS E58:1.013 X10%Pa, Ambient temperature FIZEE: 23.5C
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.

MG, mARERE. R R, REEMRAE K.
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T.3. Vibration 3£3)

Lithium Battery UN38.3 Test Report

The state
of cells

Pre-test #1537

After test 28 /5

Mass
Iig=s

(@

Voltage
L%
V)

Mass
g

@

Voltage
L%
V)

Mass
loss

FERK
(%)

Voltage after
test/Voltage
pre-test

50 /5 HLE /B
50 A LT (%)

Status
#R

Full
charged
after one

cycle

1 IR A
T RS

143.390 | 4130

143.389 | 4.128

0.001

99.952

Pass &%

B2#

143.416 | 4129

143.414 | 4127

0.001

99.952

Pass &%

B3#

143.444 | 4130

143.442 | 4129

0.001

99.976

Pass &%

B4#

143.431 4128

143.430 | 4126

0.001

99.952

Pass &%

Bo#

143.455 | 4.130

143.452 | 4128

0.002

99.952

Pass &%

Full
charged
after
twenty-five
cycles

25 KI5
JEERE

B6#

143.472 | 4128

143.469 | 4127

0.002

99.976

Pass &%

Br#

143.421 4130

143.419 | 4129

0.001

99.976

Pass &%

B&#

143.463 | 4129

143.461 4127

0.001

99.952

Pass &%

BO#

143.439 | 4129

143.438 | 4128

0.001

99.976

Pass &%

B10#

143.454 | 413

143.452 | 4129

0.001

99.952

Pass &%

Notes i

: Atmospheric pressure <= JE3%:1.013 X 10°Pa, Ambient temperature FRIZiRE: 23.7°C
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.

MG, HbRZHR. R REE. REEAREK.

T.4. Shock

e

The state
of cells

Pre-test 25 A

After test R 5

Mass
gy

@

Voltage
Lk
V)

Mass
[Iig=s

(@

Voltage
B
V)

Mass
loss

REE
(%)

Voltage after
test/Voltage
pre-test

i B/
5o HIT FEL 1 (%)

Status
R

Full
charged
after one

cycle
1 kG E
T ERAS

143.389 | 4128

143.389 | 4127

0.000

99.976

Pass &%

B2#

143414 | 4127

143.413 | 4127

0.001

100.000

Pass &%

B3#

143.442 | 4129

143.441 4128

0.001

99.976

Pass &%

B4#

143.430 | 4126

143.430 | 4126

0.000

100.000

Pass &%

Bo#

143.452 | 4128

143.452 | 4128

0.000

100.000

Pass &%

Full
charged
after
twenty-five
cycles
25 (RIBE
JEERE

B6#

143.469 | 4127

143.468 | 4127

0.001

100.000

Pass &%

B7#

143.419 | 4129

143.419 | 4128

0.000

99.976

Pass o1&

B&#

143.461 4127

143.460 | 4127

0.001

100.000

Pass &%

Bo#

143.438 | 4.128

143.437 | 4127

0.001

99.976

Pass &%

B10#

143.452 | 4129

143.452 | 4129

0.000

100.000

Pass &%

Notes i

: Atmospheric pressure <= JE3%:1.013 X 10°Pa, Ambient temperature FRIEiRE: 23.6°C
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.

MG, HiRBHR. RS RE. RERAREK.
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Lithium Battery UN38.3 Test Report

T.5. External short circuit #ME

The state of cells No. External Peak temperature(C) Status
FEfeRS &= RV R B SRR (C) R

B1# 58.1 Pass &%

B2# 58.3 Pass &%

Full charged after one

cycle B3# 57.9 Pass &%
1 R E RS BA# 577 Pass &%

B5# 581 Pass &%
B6# 57.6 Pass &%

e
Full charged after Y 57.8 Pass &%

twenty-five cycles B&# 57.7 Pass &%
25 KA G i R

Bo# 58.2 Pass &%
B10# 582 Pass &%

Notes E#%: Atmospheric pressure K= E58:1.013 X 10%Pa, Ambient temperature ¥ 3EiEE: 23.5C
There is no disassembly, no rupture and no fire during the test and within six hours after test.

BT PRI G AR S 6 AT PIARIRR . SRR, REX.

T.6. Crush /&
The state of cells No. External Peak temperature(C) Status
FE RS IS HL T A T et =R () 2R
C1# 241 Pass &%
50% charged after C2# 243 Pass & #
one cycle
C3# 243 Pass & #
1 RIEFR/F 50% 8 -
RE C4# 241 Pass &%
Co# 24.0 Pass &%

Ce# 245 Pass &%

50% charged after C7# 243 Pass & #
twenty-five cycles

C8# 240 Pass &%
25 YKIGH /S 50%78 HL -
R COoH 239 Pass &%

C10# 241 Pass &%

Notes EF%: Atmospheric pressure K= E5%:1.013 <X 10%Pa, Ambient temperature FF¥EiEHE: 23.5°C
There is no disassembly and no fire during the test and within six hours after test.

BRI A E 6 /N AR R

Report No. 1% %% : NCT21005013B1-1 Page 120f19 # 1204L19 1
Hotline: 400-8868-419 Fax: 86-755-27790922 http:/Awww.ncttesting.com




Lithium Battery UN38.3 Test Report
T.7. Overcharge it FiHy,

The state of cells No. Status
ESTCY Fny s #R
B11# Pass &%

Full charged after one cycle B12# Pass &%
1 IABEE T AR B13# Pass &%

B14# Pass &%
B15# Pass &%

Full charged after twenty-five cycles B16# Pass &%

25 VRAEHR A i RS B17# Pass &%
B18# Pass &+
Notes 1#: Atmospheric pressure RS E55:1.013 X 10%5Pa, Ambient temperature 3R 23.3C

There is no disassembly and no fire during the test and within seven days after the test.

R AN S 7 R PORRR, Rk

T.8. Forced discharge 5&HIj &

The state of cells Status
e HHR

Pass &%

Pass &%

Pass &%

Pass &%

Full discharged after one cycle Pass &+

1 IR B IR E Pass &%
Pass &%
Pass &%
Pass &%
Pass &%
Pass &%
Pass &%

Pass &%

Full discharged after twenty-five Pass &%
cycles

PN s A
25 IRAEH 58 2 IR Pass &%
Pass &%
Pass &%

Pass &%
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Lithium Battery UN38.3 Test Report
C29# Pass &%

C30# Pass &%

Notes 1%: Atmospheric pressure K5 E58:1.013 X 10%Pa, Ambient temperature FRIEiEE: 23.6°C
There is no disassembly and no fire during the test and within seven days after the test.

BRI AR 7 RAR R, Rk
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VII. Conclusion %5

Lithium Battery UN38.3 Test Report

Test item

MifTH

Sample humber

FeahEE

Test reference

ik %

Conclusion

i

Altitude simulation

= A

Thermal test

IR

Vibration

IR

i

External short
circuit
SRS B

B1#~B10#

UN Manual of Test and Criteria,
part III, subsection 38.3.4.1

UN 36 farAEF 11, SBIE 7, 28
38.3.41 %

UN Manual of Test and Criteria,
part III, subsection 38.3.4.2

UN 36 far e 1t S IR 7, 28
38.3.42 %

UN Manual of Test and Criteria,
part III, subsection 38.3.4.3

UN 36 MR e 1T, S ITE 7, 28
38343 %

UN Manual of Test and Criteria,
part III, subsection 38.3.4.4

UN 856 FIAR#EF i BI85
38.3.44%

UN Manual of Test and Criteria,
part 111, subsection 38.3.4.5

UN A58 FIERHE F M BI85
38.3.45%

Impact/Crush
# i/

C1#~C10#

UN Manual of Test and Criteria,
part III, subsection 38.3.4.6

UN 856 FIER T S IE, &8
38.3.46 %

Overcharge

HERE

B11#~B18#

UN Manual of Test and Criteria,
part III, subsection 38.3.4.7

UN 36 fsRiEF M1, S I 7, 28
38347 %

Forced discharge

SE I T

C11#~C30#

UN Manual of Test and Criteria,
part III, subsection 38.3.4.8

UN 36 farAEF 11, SBIE 7, 28
38.3.4.8 %

Pass

GRS

The submitted samples were complied with the stated requirements of UN manual of test and criteria,
part III, subsection 38.3, the test result is qualified.

i, $RATENERE A E UNSS.3 FIER, MIRE b NG,
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Lithium Battery UN38.3 Test Report

VIi. Photo of The Sample F:-&iEH

Model #!*5: 5271165 8500mAh
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Lithium Battery UN38.3 Test Report
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Lithium Battery UN38.3 Test Report

02 0€ OF 0S 09 0L 09 06 00101 02 (
]

Photo 5 Protection board {%#7&

|

n
o
<
(=]
-
(=)
o
o
F

,.Lu 1

L
wiw g1 02 os__\

s 05 09 02 08 06 00LoL C

Photo 6 Protection board {%i7&

Report No. 1% %% : NCT21005013B1-1 Page 180f 19 # 18M4L19 |
Hotline: 400-8868-419 Fax: 86-755-27790922 http:/Awww.ncttesting.com




Lithium Battery UN38.3 Test Report

TR

Important Notice

. The test report is invalid without the official stamp of NCT.
ARG PBE NCT mE LK.
. Nobody is allowed to photocopy or partly photocopy this test report without written permission of
NCT.

R NCT HEFE, HMFERECE AR ARG 1.
. The test report is invalid without the signatures of Ratifier, Reviewer and Testing engineer.
FREFHELHEN. FRA REGAELT.

. The report is invalid when anything of following happens — illegal transfer, reproduce,
embezzlement, imposture, modification or tampering in any media form.

BEREL. ZH. EH. BH. . SCVMEEEFERESRE HER.
. Objections to the test report must be submitted to NCT within 15 days.
MG PHEF R M TWEIRE H& 15 KRR AN B H.
. The test report is valid for the tested samples only.
AR AT A A
. The Chinese contents in this report are only for reference.

AE PR XRERESE.

******End of Report fﬁ%%ﬂi******
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